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Pipeline assembly of lift cylinder
(KEF25-011000000)

Left lift cylinder

12

B 14

Right lift cylinder

L///Ji

Item No. Part No.

81
82
83
84
85
86

DJ431-8B
0T6-6
0T6-8
0T12-8
0T50-8
0T70-8

Description
Chip & hole type connector
Chip & hole type connector
Chip & hole type connector

Chip & hole type connector
Chip & hole type connector
Chip & hole type connector
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Electric components  (KEF25-130000000)

= —— — Item No. Part No. Description Q'ty Remark
- ‘ 1 KEF25-011010000 Oil tank 1
- \ 2 KEF25-011000001 Filter-oil return pipe !
| £ 3 QC/T620-1999 Hoop Q67545 4 D=30-45
\ i 4 KEF25-011020000  Filter 1
| 5 GB/T5780-2000 Bolt M8x20 2
‘ 6 KEF25-011000003 Filter-oil return pipe 1
g 7 KEF25-011070000 QOil inlet pipe of right lift cylinder 1
i § —§ 8 KEF25-011060000 Connecting pipe of lift cylinder ¢ 12. 5X330 1
= ?% : 9 KEF25-011000006 Straight coupling right lift cylinder 1
] [ 3 ; 10 GB/T3452.1-2005  Oring ¢ L1. 2X2. 65 2
H H 11 KEF25-011030000 Connector of multiway valve lift cylinder 2
’} § 12 KEF25-011000004 Oil return pipe of lift cylinder ¢ 12. 5X1500 2
‘ 13 QC/T620-1999 Steel wire flexible hoop D=12.5 1
g ‘ 14 KEF25-011000005 Three-port connector for oil return of lift cylinder 1
5% & | 15 QC/T349-1999 Plastic clip 67407 4
z ” 16 KEF25-011050000 Oil inlet assembly of left lift cylinder 1
s ’E ) ] = 17 KEF25-011040000 Oil inlet assembly of multiway valve 1
| E”’ - 18 KEF25-011000002  Qil return pipe of lift cylinder ¢ 12.5X1000 1
2s| k: : 19 KEF25-011080000 Lift pump-multiway valve connecting pipe 1
| |RE - PN ;ggg 20 KEF25-011000007  Qil tank-lift pump connecting pipe 1
— A 21 KEF25-011090000  Oil inlet assembly of lift pump 1
§ ’> IR - 22 KEF25-011 100000  Unit of lift pump 1
s o 23 KEF25-011 110000  Oil outlet assembly of lift pump 1
b é = §‘§‘ : 24 QC/T620-1999 Hoop Q67550 2 D=32-50
: ol
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Pipeline assembly of tilt oil tank
(KEF25-012000000)

Item No. Part No.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
7
78
79
80

174662-7
178210-1
172746-1
172748-2
174354-2
174192-1
184193-1
174259-2
174264-2
174663-2
174355-7
174360-7
174360-7
174260-7
174265-7
174664-7
178210-1
172746-1
MXT-26S-
MX5-B-PW
MX5-SG-C

DJ7011-6.
DJ7021-2.
DJ7021-2.
DJ7041-2.
DJ7041-6.
DJ7041-6.
DJ7051-6.
DJ7068-6.

DJ611-2.
DJ621-2.
DJ611-6.
DJ621-6.
DJ621-6.
DJ622-6.
DJ623-6.
DJ623-6.
DJ221-6.
DJ431-4A

C-G
—-C1

1
3-21
8-11
8-21
8-11
3-11
3-21
3-21
3-21

8A
8A
3B
3B
3C
3B
3A
3B
4B

Description

Inner plug of plastic sheath for flat connector
Waterproof plug
Waterproof plug
Waterproof block
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Inner plug of plastic sheath for chip connector
Inner plug of plastic sheath for chip connector
Inner plug of plastic sheath for chip connector
Inner plug of plastic sheath for chip connector
Inner plug of plastic sheath for chip connector
Inner plug of plastic sheath for chip connector
Waterproof plug
Waterproof plug
Plastic sheath of chip connector
Chip connector socket
Chip connector socket
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of chip connector
Plastic sheath of hole connector
Chip connector plug
Chip connector socket
Chip connector plug
Chip connector socket
Chip connector socket
Chip connector socket
Chip connector socket
Chip connector socket
Hole connector socket
Chip & hole type connector
80
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Electric component (KEF25-130000000)

Red 12

LBV

Reg 12

L0A Reg 12

swich
Black
x| Yoloh20 w2 Green2o O

wh

brake

P

Inverter control module

PT PP UV

N

W
Motor for main
oil pump

Travelling
motor

Accumulator |

L

BT

teering
motor (i

L(

St

|

Brake lever wires

——

Flasher connector wires

Start switch

wires

Fuse
box

Steering
lamp

Speed sensor

Rear lamp wires

Rear lamp wires

S R e

Steering control

handle

oto
o+010

2V

OFF

Head

Item No. Part No.

KEF25-012100000
KEF25-012100001
KEF25-012010000
KEF25-012300000
KEF25-012020000

O s W DN

Description

Asseblies of multiport valve

Connecting pin

A port of multiport vavle-unit of tilt cylinder large chamber
Unit of tilt oil cylinder

A port of multiport vavle-unit of tilt cylinder small chamber

Q'ty
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Multiport valve components
(KEF25-012100000) Item No. Part No. Description Q'ty Remark

1 KEF25-130000210 Main wire harness 1
2 KEF25-130000211 Main wire harness open 1
3 KEF25-130000212 Main wire harness open 1
4 KEF25-130000241 Open line of motor 1
5 KEF25-130000621 Fuse box PVC plastic pasted 1
6 Unit of Slide switch 1
7 Unit of gage 1
8 48V 600AH Battery 1
9 Inverter control module 1
10 MDC-48/24-3 DC shift module 1
11 CTTA100AH248XN  Unit of steering motor contact 1
12 HVW411ER Emergency stop button 1
13 Z-01HQ22-B Inching switch 5
14 BX2091 Fuse box 1
15  BX201C  20A Fuse 1
16 BX201C  10A Fuse 1
17 BX201C  5A Fuse 6
18 24V Unit of rear lamp 1
19 24V Head lamp 2
20 24V Working lamp 2
21 105dB 3A 24V Horn 1
2 22 SG-Z 24V Buzzer 1
23 SG2502-24V  (A) Flasher 1
24 JK-411 Electric door lock 2
25 HEV4 24V 20A Relay 3
26 Speed sensor 1
27 Temperature sensor for main oil pump motor 1
28 Temperature sensor for travelling motor 1
29 Temperature sensor for travelling potentiometer 1
30 174352-2 Pastic sheath of chip connector 3
31 184032-1 Pastic sheath of chip connector 2
32 184034-1 Pastic sheath of chip connector 1
33 174257-2 Pastic sheath of chip connector 4
34 174262-2 Pastic sheath of chip connector 3
35 174661-2 Pastic sheath of chip connector 2
36 174353-7 Inner plug of plastic sheath for chip connector 3
37 Inner plug of plastic sheath for chip connector 2
38 Inner plug of plastic sheath for chip connector 1
39 174258-7 Inner plug of plastic sheath for chip connector 4
40 174263-7 Inner plug of plastic sheath for chip connector 3

5 78



Electric components  (KEF25-130000000)

. Iltem No. Part No. Description Q'ty Remark
— 1 KEF25-012100100 Oil return valve block
| 2 KEF25-012100200  Tilt cylinder valve block
: \ ) 3 KEF25-012100300  Lift cylinder valve block
£ \ 4 KEF25-012100400  Oil inlet valve
| % 5 GB/T41-2000 Nut M10
} 6  KEF25-012100001  Screw
- 7 KEF25-012100002  Cap
% H 8  KEF25-012100003  Screw
B 9 KEF25-012100004  Spring housing

Flasher connector wires

L S R O R O B O B O S I S B o

3 10 KEF25-012100005 Spring
3 = % 11 KEF25-012100006 Gasket
g 12 KEF25-012100007 Orring
13 KEF25-012100008 Flat washer
- 14 KEF25-012100009 Valve core
;Z g 15 KEF25-012100010 Screw plug
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Tilt oil cylinder
(KEF25-012300000)

Item No. Part No.

O 0 N o Ol R W N
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GB/T5782-2000
GB/T7244-1987
GB/T97. 2-2000
KEF25-120210000
GB/T6171-2000
KEF25-1201000001
KEF25-1202000001
GB/T97. 2-2000
GB/T97. 2-2000
GB/T93-1987
GB/T5782-2000
KEF25-1202300000
KEF25-1201000004
KEF25-1201500000
KEF25-1201000009
GB/T6187. 1-2000
KEF25-1202000003
KEF25-1202200000
GB/T276-1994
KEF25-1202500000
KEF25-1202400000
KEF25-1202000002
KEF25-1202700000

Description

Bolt M12X1.5X25

Heavy-duty spring washer 12
Flat washer 12

Unit of vibration absorber washer
Hex nut M12X1.25

Sealing sleeve for motor wires
Connection bolt

Flat washer 10

Flat washer 6

Spring washer 6

Hex bolts M10X1.25

Unit of speed sensor

Sealing sleeve of wires

Unit of excitation socket

Cover plate of rear end cover of lift motor
Lock nut for metal hex flange M10X1.25

Speed inductor plate

Unit of rear end cover of lift motor
Bearing 6206-2z

Rotor core

Stator core

Lift motor enclosure

Unit of front end cover of lift motor

76
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Lift motor

KEF25-120200000

75

Item No.

O 0 N o Ol R W N
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Part No.

GB/T5783-2000
GB/T93-1987
KEF30-012301000
KEF25-012302001
KEF25-012300001
GB/T3452. 1-2005
KEF25-012300002
0SI 80
KEF25-012300003
GB/T 3452. 1-2005
KEF25-012300004
IST 30

LBH 30
KEF25-012300005
KEF30-012300001
KEF25-012302002
KEF25-012301000

Description

Bolt M10X20
Washer 8

Welded part of fixing plate for swivel pin

Tilt cylinder body

Nut

O ring 35X3.1

Piston

Seal ring for bore D80X70X6
Guide ring

O ring 80X5.7

End cover

Seal ring for shaft d30X40X6
Dust ring d30X38X5/6.5

Unit of tie rod

Tilt cylinder sleeve

Tilt cydinder nut

Welded part Il of fixing plate for swivel pin

Q'ty
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Assembly of steering hydraulic pipeline

(KEF25-013000000)

Item No.

O 0 N o Ol R W N
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Part No.

Description

GB/T9074. 15-1988 Combined part of Hex Bolt and spring washer

KEF25-120110000
KEF25-120100001
KEF25-120100002
KEF25-120150000
KEF25-120100004
GB/T5782-2000
GB/T93-1987
GB/T97. 2-2002
KEF25-120120000
JB/4110-1985
KEF25-120100011
KEF25-120100007
GB/T97. 2-2002
GB/T93-1987
KEF25-120100009
GB/T6187. 2-2000
KEF25-120100008
KEF25-120160000
GB/T276-1994
KEF25-120130000
KEF25-120140000
KEF25-120100005
KEF25-120100010
GB/T276-1994
KEF25-120100003

Welded part of mud guard

Seal ring for motor wires outlet
Seal ring for motor wiring
Combined part of excitation socket
Seal sleeve for wires

Screw M6X20

Spring washer 6

Flat washer 6

Unit of speed sensor

Screw M10X12

Lock sheet

Connecting bolt

Flat washer 10

Spring washer 10

Cover plate of rear end cover of drive motor
Self-lock nut for hex flange

Speed inductor plate

Combined part of rear end cover of drive motor
Bearing 6305-2Z

Rotor

Stator core

Enclosure of drive motor

Elastic washer for motor bearing
Bearing 6207-2Z

Front end cover of motor

GB/T9074. 17-1988 Combined part of hex bolt, spring and flat washer

74
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Drive motor

(KEF25-120100000)

73

Item No.
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Part No.
KEF25-013010000
QC/T620-1999
KEF25-013050000
KEF25-013020000
KEF25-013030000
KEF25-013090000
KEF25-013060000
KEF25-013070000
KEF25-013080000
QC/T620-1999
GB/T9074. 15-1988
KEF25-013000001
KEF25-110200000
KEF25-013110000
KEF25-013100000
KEF25-013000002
KEF25-013000007
KEF25-013000003
KEF25-013000006
GB/T9074. 15-1988
KEF25-013000004
KEF25-013000005
KEF25-013040000
KEF25-013120000

Description
Oil return hose-12.5X850
HoopQ67522
Steering gear
Oil return coupling of steering gear
Working Oil inlet joint of steering gear
Connecting pipe 1 of steering cylinder(FIRST)
Steering pump outlet coupling
Steering pump
Steering pump inlet coupling
HoopQ67545
BoltM8X25
Oil suction hose of steering pump
Unit of steering cylinder
Coupling of steering cylinder
Connecting pipe 2 of steering cylinder(FIRST)
Steel pipe for steering pump oil-taking
Hose clips for steering pump inlet
Oil suction hose of steering pump
Hose clips for oil taking of steering pump
Bolt M8X20
Hose clip 1 for steering oil pipe
Hose clip 2 for steering oil pipe
Oil inlet hose for steering gear
Oil inlet coupling for steering geer

10

Q'ty
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Steering oil pump
(KEF25-013060000)

11

Item No. Part No.

1
2
3
4
5
6

KEF25-110300004
KEF25-110300003
KEF25-110300001
KEF25-110300005
GBT/T7244-1987
GB/T6171-2000

Description

Bolts for rear wheel rim
Outer rim of steering axle
Tyre 18X7-8

Inner rim of steering axle
Washer12

Nut M12X1.25

72
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Rear wheels
(KEF25-110300000)

Item No. Part No. Description Q'ty

Remark
1 KEF25-013060000  Steering oil pump 1
2 GB/T16674. 1-2004 Bolt M10X36 2
3 KEF25-120200000  Steering motor L

71
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Counter weight
(KEF25-020000000)

13

Item No.

O 0 N o Ol R W N
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Part No.

KEF25-110200002
PW4200700-220W
KEF25-110200001
KEF25-110200004
KEF25-110200005
GB/T3452. 1-2005
KEF25-110200006
GB/T3452. 1-2005
IST 50

LBH 50
KEF25-110200003
KEF25-0131100001
GB/T3452. 1-2005

Description

End cover

Glyd ring

Unit of piston rod

Cylinder sleeve

Support ring

O ring 63X3.55

Guide ring

O ring 69X3.55

Seal ring for shaft d50X60X6
Dust ring 50X58X5/6.5
Fixing bolt

Qil inlet coupling for steering gear
O ring 11.2X2.65

70
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Steering cylinder
(KEF25-110200000)

69

Item No.

Ul s W N =

Part No.
KEF25-020000002
KEF25-020100000
KEF25-020200000
KEF25-020000001
GB/T5782-2000

Description

Plastic cap

Counter weight for 25 battery forklift truck
Lever

Lock nut washer

Bolt M33X3.5X120

14
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Remark



HOOD AND SEAT

15

Item No. Part No.

O 00 = O Ul W N
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KEF25-110000015
KEF25-110000016
KEF25-110000017
GB/T294-1994
KEF25-110400000
GB/T294-1994
KEF25-110000018
KEF25-110000014
KEF25-110000008
GB/T5781-2000
GB/T93-1987
KEF25-110100000
28TAGO07
KEF25-110000019
KEF25-110000012
KEF25-110000020
GB/T93-1987
GB6177. 1-2000
KEF25-110000002
GB/T91-2000
KEF25-110000021
JB/T7940. 1-1995
KEF25-110000006
KEF25-110000022
KEF25-110000001
GB5781-2000
KEF25-11000001 1
KEF25-110000003
GB/T97. 1-2002
KEF25-110000004
QC/T601-1999
KEF25-110000007
KEF25-110000005
JB/T7940. 2-1995
KEF25-110200000
GB/T5789-1986
KEF25-110000010
KEF25-110000009
KEF25-110000013
RNA69/22R

Description

Hub cap

Lock nut

Retaining ring of lock nut
Bearing30306

Hub

Bearing30209

Oil retaining disc in steering knuckle
Right steering knuckle

Swivel bush for rear axle

Bolt M18X1.5X45

Washer 18

Welded part of rear axle
Bearingd56X@28X16

Oil seal for steering knuckle pin
Bush for steering knuckle and cylinder
Steering knuckle pin

Washer 8

Nut M8

Fixing bolt for steering knuckle pin
Cotter 5X40

Left steering knuckle pin

Oil cup M6X1

Adjusting shim for steering knuckle
Oil seal for steering knuckle pin
Left cover of steering knuckle

Bolt M8XM16

Washer for setup of rear axle

Connecting nut of steering knuckle and cylinder

Washer 14

Lower connecting plate of steering knuckle and cylinder

Washer 20

Upper connecting plate of steering knuckle and cylinder
Coupling shaft of steering knuckle and cylinder

Oil bowl(45°) M6X1

Combined part of steering cylinder
Bolt M8X25

Upper plate for rear axle

Lower plate for real axle

Right cover of steering knuckle
Bearing@39X28X30

68
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Steering axle
(KEF25-110000000)

Item No.

O 0 N o Ol R W N
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Part No.
KEF25-030000002

KEF25-030100000
KEF25-030200002
KEF25-030200001
GB/T879. 1-2000
GB/T848-2002
GB/T9074. 14-2002
KEF25-030000003
GB/T9074. 14-2002
KEF25-040000000
KEF25-030300001a
KEF25-030300002a
KEF25-030300003a
KEF25-030301000a
KEF25-030303000a
KEF25-030302000a
KEF25-030303005a
GB/T818-2000
KEF25-030300004a

Description
Self-lock gas spring

Welded part of hood

Hinge2

Hinge1

Elastic pin 8X30

Washer 8

M6 X25 combined part of hex bolt and flat washer
Gasket

M6 X20 combined part of hex bolt and flat washer
Seat

Lock hook

Buckle of lock hook

Hook plate

Welded part 1 of hook plate

Welded part of hook plate

Welded part of hook plate

Hook plate shaft

Bolt M5X16

Return spring of hook

16
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Controller
(KEF25-050000000A)

17

10

o

Item No. Part No.

KEF25-100000001A
KEF25-100100001A
KEF25-100000002A
D600

Description
Protective cover 1
Welded part of accumulator box
Protective cover 2

Accumulator

66
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Accumulator frame

(KEF25-100000000A) Item No. Part No. Description Q'ty Remark

1 1 KEF25-050100000A  Main controller box 1

Do

GB/T9074.4-1988  Combined part of cross recess head screw, 100
spring washer and flat washer M5X10

3 KEF25-050300008A Main controller connection plate 8 1
4 KEF25-050300005A Main controller connection plate 5 1
5 KEF25-050300006A Main controller connection plate 6 1
6 KEF25-050300004A Main controller connection plate 4 1
7 KEF25-050300007A Main controller connection plate 7 1
8 KEF25-050300001A Main controller connection plate 1 2
9 KEF25-050200000A Combined part of bottom plate 1
10 KEF25-050300002A Main controller connection plate 2 1
11 KEF25-050300003A Main controller connection plate 3 !
12 KEF25-050300009A Main controller connection plate 9 1
13 KEF25-050240000A Welded part of bottom plate 4 1
14 KEF25-050230000A Welded part of bottom plate 3 1




Configuration of left column

ltem No. Part No. Description Q'ty Remark
1 KEF25-090702002  Front wheel steel rim 2
2 KEF25-090701000A  Unit of front wheel 21X8-9 2
3 KEF25-090702001  Retainer of steel rim 2

19 64



Front wheels

(KEF25-090700000) Iltem No. Part No. Description Q'ty Remark
1 KEF25-061101000A Welded parts of left pedal 1
2 GB/T5789-1986 Bolt M8X12 5
3 KEF25-060201000A Side plate welded part 1

63 20



Configuration of right column

21

Item No. Part No.

O 0 N o Ol R W N
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GB/T276-1994
GB/T5784-1986
KEF25-090400001
KEF25-090400005
KEF25-090400004
KEF25-090400008
KEF28-090400003
KEF25-090400002
KEF25-090400006
KEF25-090400007
GB/T5789-1986

Description

Bearing 6213

Bolt M10X1.25X75

Left enclosure of differential
Side gear washer

Side gear

Gimbal

Pinion gear washer

Pinion gear

Right enclosure of differential
Reduction gear

Bolt M14X1.5X30

62
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Differential
(KEF25-090400000)

Item No. Part No. Description Q'ty Remark
1 KEF25-0611020004  Welded part of right pedal 1
2 GB/T5789-1986 Bolt M8X12 5
3 KEF25-060202000A Side plate welded part 1

61 22



Configuration of dashboard

(KEF25-060300000A) Item No. Part No. Description Q'ty Remark
41 KEF25-090300009 Breather base 1
42 KEF25-090300010 Gasket for breather base 1
43 GB/T5785-2000 Bolt M14X1.5X40 8
44 KEF25-090500002 Bolt M18X1.5X60 1
45 GB/T13871-1992 Oil seal B 32.52.8 1
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Drive axle
(KEF25-090000000)
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36
37

35

Item No. Part No.
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KEF25-060300001A
KEF25-060300002A
KEF25-060300003A
KEF25-060300005A
KEF25-060300006A
KEF25-060300011A
KEF25-060300010A
KEF25-060300004A
KEF25-060300008A
GB/T5789-1986

Description

Left instrument panel

Cover plate of oil tank for brake
Middle instrument panel

Cover plate of control rod

Front cover plate of steering column
Cover plate of LCD panel

Teacup box

Right instrument panel

Lower cover plate of steering column
Bolt M6X10
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Configuration of top hood

(KEF25-060400000A)

Item No. Part No.

= O 00 N O Ul & W DN

QC/T355-1999
KEF25-090100002
KEF25-090100001
GB/T6171-2000
KEF25-090100003
KEF25-090100004
KEF25-090100005
GB/T297-1994
KEF25-090100006
GB/T297-1994
KEF25-090100007
KEF25-090100007
KEF25-090100008
KEF25-090300003
KEF25-090100009
GB/T93-1987
GB/T6171-2000
GB/T5781-2000
QC/T601-1999
GB/T16674. 1-2004
GB/T3452. 1-2005
KEF25-090300001
GB/T276-94
KEF25-090300005
GB/T276-1994
GB/T276-1994
KEF25-090300004
GB/T276-1994
KEF25-090300006
JB/T1760-1991
KEF25-090300008
KEF25-090300002
KEF25-090500001
KEF25-090600000
KEF25-090400000
GB/T5785-2000
GB/T93-1987
GB/T119. 2-2000
KEF25-090310000
GB/T93-1987

Description

Nut M16X1.5

Half shaft

Eccentric screw

Nut M12X1.25
Positioning screw
Sleeve nut

Fixing plate for sleeve nut
Bearing 33013

Brake drum

Bearing 33113

Oil seal for brake drum
Left brake

Connecting plate

Oi seal for half shaft
Bolt M18X1.5X80
Washer 18

Nut M18X1.5

Bolt M14X1.5X35
Washer 14

Bolt M18X1.5X80

O ring ®90X3.55

Left enclosure of gear box
Bearing 68X28X18
Drive motor gear
Bearing 6008

Bearing 6307

Middle gear

Bearing 6407

Right enclosure of gear box
Screw plug

Gasket for screw plug
Half shaft sleeve
Connecting plate
Right brake
Differential

Bolt M14X1.5X45
Washer 14

Pin A10X25

Breather

Washer10
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Drive axle
(KEF25-090000000)

Item No. Part No. Description Q'ty R emark
1 GB/T818-2000 Screw M6X72 2
1 2 3 4 2 GB/T93-1987 Washer 6 2
3 GB/T97. 1-2002 Elastic washer 6 2
4 KEF25-060401000A  Handrail L
5 KEF25-060403000A  Front turning signal lamp XH7-4 2
6 KEF25-060403000A  Front headlight WD120X120-1 2
38 36 35 7 KEF25-060400010A  Plastic cover for skylight windows 2 1
i 8 KEF25-060400008A  Plastic cover for skylight windows 1 1
9 KEF25-060404000A  Rear lamp XH8-1 with three colors 2
10 KEF25-060400006A  Soft washer 2
11 KEF25-060400007A  Water pipe connector 2
12 KEF25-060400008A  Water pipe 2
13 KEF25-060402000A  Rear view mirror 205X147 2
14 GB/T93-1987 Washer 8 1
15 GB/T802-1988 Nut M6 2
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Frame

27

Item No. Part No.
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GB/T9074. 5-2004
KEF25-080500001
LBH 40X48X5X6. 5
IST 40X50X6
KEF25-080501001
GB/T3452. 1-2005
KEF25-080501002
KEF25-080501003
KEF25-080501004
QC/T344-1999
KEF25-080501005
KEF25-080501006
KEF25-080501007
0SI 50X40X6
KEF25-080501008
GB/T895. 1-1986
KEF25-080601001
GB/T893. 1-1986
KEF25-080602001
KEF25-080602002
GB/T3452. 1-2005
KEF25-080602003
KEF25-080600002
GB/T5786-2000
KEF25-080602000
KEF25-080501010

Description

Bolt M12X1.25X35
Washer 12

Dust ring

Shaft seal

Guiding screw sleeve
O ring ¥55X33.1
Guiding sleeve

Lift cylinder lever
Fixing sleeve

Steel retainer for bore @27.5X2

Piston

Guiding ring

Seal retainer

Bore seal

Bushing

Steel retainer @28.5X2
Cylinder

Retainer 16

Valve element of block valve
Spring

O ring 819X2.56

Block valve body

Supporting base

Hex flange boltM10x1.25x16
Combined part of block valve
Pin
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Lift cylinder (Left)
(KEF25-080600000)

55

Item No. Part No.
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KEF25-060500001A
KEF25-060601000A
KEF25-060201000A
KEF25-061101000A
KEF25-060700001A
KEF25-060700002A
KEF25-060105001A
KEF25-060104018A
KEF25-061001002A
KEF25-061001001A
KEF25-061102000A
KEF25-060202000A
KEF25-060602000A
KEF25-060100000A
KEF25-060600002A

Description

Cover plate

Welded part of pedal cover plate
Welded part of left pedal side plate
Welded part of left pedal cover plate
Rear cover plate

Decorating plate

Cover plate of controller

Plate for air passage

Decorating plate

Rear cover plate

Welded part of left pedal cover plate
Welded part of left pedal side plate
Welded part of supporting plate
Welded part of frame

Checkered plate against skid
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Enclosure plate upon accumulators
(KEF25-060600000A)
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Item No. Part No.
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GB/T9074. 5-2004
KEF25-080500001
LBH 40X48X5X6. 5
IST 40X50X6
KEF25-080501001
GB/T3452. 1-2005
KEF25-080501002
KEF25-080501003
KEF25-080501004
QC/T344-1999
KEF25-080501005
KEF25-080501006
KEF25-080501007
0SI 50X40X6
KEF25-080501008
GB/T895. 1-1986
KEF25-080501009
KEF25-080502005
GB/T308-2002
KEF25-080502004
KEF25-080502003
KEF25-080502002
GB/T3452. 1-2005
KEF25-080502001
GB/T5786-2000
KEF25-080500002
KEF25-080501010
KEF25-080502000

Description

Bolt M12X1.25X35

Washer 12

Dust ring

Shaft seal

Guiding screw sleeve

O ring @55X33.1

Guiding sleeve

Lift cylinder lever

Fixing sleeve

Steel retainer for bore @27.5X2
Piston

Guiding ring

Seal retainer

Bore seal

Bushing

Steel retainer @28.5X2
Cylinder

Washer

Steel ball I 6

Spring

Spool of speed controller valve
Spring

O ring B928X2.1

25 speed controller valve

Hex flange bolt- Grade B M10X1.25X16
Supporting base

Pin

Combined part of speed controller valve
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Lift cylinder(right)
(KEF25-080500000)

53

Item No. Part No.

Ul s W N =

KEF25-060600002A
KEF25-060500001A
GB/T5789-1986

KEF25-060601000A
KEF25-060602000A

Description

Checkered plate against skid
Cover plate

Bolt M8X12

Welded part of pedal cover plate
Welded part of supporting plate
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Front wall
(KEF25-070000000)

Item No. Part No. Description Q'ty Remark
1 GB91-2000 Pin 2.5X40 2
2 KEF25-080400002 Pin 4
3 KEF25-080400003 Chain chip 325
4 KEF25-080400005 Adjusting bolt 2
5 GB/T6176-2000 Nut M16X1.5 6 Performance grade 9
6  KEF25-080400001 Fixing sleeve 2
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Chain
(KEF25-080400000)

Item No. Part No.
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15
16
17
18
19

KEF25-070400000

KEF25-070500000

GB/T9074. 15-1988
GB/T16674. 1-2004
KEF25-070000003

KEF25-070300000

GB/T16674. 1-2004
GB/T41-2000

GB/T16674. 1-2004
GB/T16674 .1-2004
KEF25-070100000
KEF25-070200000

KEF25-070000006
GB/T9074. 17-1988
GB/T9074. 17-1988
GB/T16674 . 1-2004
KEF25-070000005

Description

Steering mechanism
Manual brake

Bolt M10X25

Bolt M8X10

Pipe clip

Foot brake

Bolt M10X25

Nut M10

Bolt M8X20
Bolt M8X30

Combined part of Hoarding

Control system

Spring

Bolt M10X25
Bolt M12X1.5X32
Bolt M8X15
Spring
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Front wall

Remark

Q'ty

Description

Item No. Part No.
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Welded part of fork

KEF25-080303100
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Forks

(KEF25-080303000) Item No. Part No. Description Q'ty  Remark
1 KEF25-07040000 Steering mechanism 1
2 KEF25-070500000 ~ Manual brake 1
3 GB/T9074. 15-1988  Bolt M10X25 2
4 GB/T16674.1-2004  Bolt M8X10 1
5 KEF25-070000003 Pipe clip 2
6 KEF25-070300000 Foot brake 1
7 GB/T16674. 1-2004  Bolt M10X25 2
8 GB/T41-2000 Nut M10 2
10 GB/T16674. 1-2004  Bolt M8X20 4
/E 11 GB/T16674. 1-2004  Bolt M8X30 2
12 KEF25-070100000 Combined part of Hoarding 1
A 13 KEF25-070200000  Control system 1
[\\\i 14 1
! 15 KEF25-070000006  Spring 1
> 16 GB/T9074. 17-1988  Bolt M10X25 4
17 GB/T9074. 17-1988  Bolt M12X1.5X32 3
18 GB/T16674.1-2004 Bolt M8X15 1
19 KEF25-070000005 Spring 1
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Combined part of front wall
(KEF25-070100000)
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Part No.
KEF25-080302000
KEF25-080301000
GB/T16674. 1-2004
GB/T5780-2000
KEF25-080100007
KEF25-080100006
KEF25-080102000
KEF25-080100005
GB/T91-2000
GB/T97. 1-2002
GB/T93-1987
GB/T93-1987
KEF25-080303000
KEF25-080305000
GB/T93-1987
GB/T5783-2000

Description
Mast welded

Fork frame welded
Bolt M12X25

Bolt M8X25
Lifting wheel cap
Washer

Lifting wheel parts
Adjusting washer
Pin 3.2X45
Washer 24
Washer 8

Washer 12

Fork

Side wheel bearing C58X65

Washer 10
Bolt M10X30
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Lift bracket & forks
(KEF25-080300000)

Item No. Part No. Description Q'ty Remark
1 KEF25-070110000  Welded part of front wall 1
2 GB/T6176-2000 Nut M12X1.25 2
3 GB/T7244-1987 Washer 12 2
4 KEF25-070100001  Nylon bushing 2
5 KEF25-070100002  Swivel pin 2
6 GB/T16674.1-2004 Bolt M6X16 2
7 KEF25-070120000  Welded part of hook 1
8 KEF25-070130000  Assembly of f hook fixing shaft 3
9 KEF25-070100003 Rubber sleeve 1
10 GB/T16674.1-2004 Bolt M10X1.25X20 4
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Components of control handle
(KEF25-070230000)

37

Item No.
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Part No.
GB/T5780-2000

GB/T93-1987

KEF25-080100008
KEF25-080102000
KEF25-080100007
KEF25-080100006
KEF25-080201000
KEF25-080202000
GB/T894. 1-1986

Description Q'ty
Bolt M8X25

Spring washer 8

Lifting wheel cap

Lifting wheel parts

Washer for lifting wheel cap

2 DN DD DD DN DN

Adjusting washer 478
Inner mast welded 1
Sprocket

Elastic retainer ring 40 2
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Inner mast
(KEF25-080200000)
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Item No.
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Part No.
KEF25-070232200
KEF25-070232100
KEF25-070230005
KEF25-070230001
GB/T41-2000
GB/T93-1987
KEF25-070231002
KEF25-070231100
QC/T623-1999
GB/T882-1986
KEF25-070230004
KEF25-070230003
KEF25-070231200

Description
Handle

Left control lever
Guard

Bracket 1

Nut M10X1.25
Washer

Bushing

Welded part of lever
Pin d=1.6

Lock B8X22
Bracket 2

Spindle

Welded part of right control lever
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Foot brake
(KEF25-070300000)
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Item No.
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Part No.

KEF25-080101000
KEF25-080100002
GB/T7940. 1-1995
KEF25-080100003
GB/T5780-2000
GB/T93-1987
KEF25-080100004
GB/T93-1987
GB/T5780-2000
KEF25-080100015
GB/T5780-2000
GB/T93-1987
KEF25-080100006
KEF25-080102000
KEF25-080100006
KEF25-080100005
KEF25-080100008
KEF25-080100009
KEF25-080100010
GB/T16674. 1-2004
GB/T95-2002
KEF25-080100013
KEF25-080100012
KEF25-080100011
KEF25-080100014

Description

Out mast welded

Sleeve

Qil cup

Swivel bearing cap

Bolt M12X50

Spring washer 12

Lower cover plate

Spring washer 8

Bolt M8X20

Bushing

Bolt M8X25

Washer 8

Washer for lifting wheel cap
Lifting wheel part

Washer for lifting wheel cap
Adjusting washer

Clearnce adjusting friction disk
Clearance adjusting washer 1
Clearance adjusting washer 2
Bolt M10X30

Washer 10

Cushion

Fixing bracket of oil cylinder
Adjusting washer

Cover plate for oil cylinder
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Outer mast

(KEF25-080100000)
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Part No.
KEF25-070310002

KEF25-070310003
KEF25-070310004
KEF25-070311000
KEF25-070310001
KEF25-070310005
KEF25-070310006
GB/T5782-2000
GB/T6173-1986
KEF25-070300001
GB/T91-2000
KEF25-070330000
KEF25-070300002
KEF25-070320000
KEF25-070343000
KEF25-070341000
KEF25-070342000
KEF25-070344000

Description

Fixing bolt

Cushion

Foot brake cushion
Welded part of foot brake
Returning spring

Bushing

Sleeve

Net M10X1.25

Pin

Pin 2X25

Oil accumulator

Hoop

Oil cylinder for foot brake
Middle oil pipe

Right oil pipe

Left oil pipe

Welded part of connector with three ports
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Steering mechanism
(KEF25-07040000)

Item No. Part No.
1 403-1092-01
2 KEF25-070401000
3 GB/T93-1987
4 GB/T5786-2000
5 KEF25-070400001
6 KEF25-070400002
7 GB/T276-1994
8 GB/T894. 1-1986
9 KEF25-070402000
10 GB/T6177.1-2000
11 KEF25-070403000
12 GB/T894.1-1986
13 KEF25-070401101
14 GB/T5287-2002
15 KEF25-070401102
16 KEF25-070401103
17 GB/T96. 1-2002
18 GB/T6177.1-2000
19  GB/T845-1985
20 KEF25-070401005
21 KEF25-070401008

41

Description
Hydraulic steering gear

Welded part of steering column
Washer 10

Bolt M1X1.5X20

Washer

Steering column

Bearing 61904

Retainer ring

Electric appliance of steering gear
Nut M14X1.5

Steering wheel

Retainer ring 20

Supporting pin
Washer 14
Supporting pin
Steering bracket
Washer 8

Nut M8

Self-tapping screw ST4.8X15-C-H

Rubber cushion
Rubber seat

42

Q'ty

1
1
4
4
1
1
1

— = = = DO

— = = = DO

Remark





